
To ensure quorum, advise Mikayla Risvold mrisvold@crd.bc.ca if you cannot attend. 

IWSS-297445977-10025 

WILDERNESS MOUNTAIN WATER SERVICE COMMISSION 
Notice of Meeting on Monday, February 6, 2023 at 9:30 a.m. 

Goldstream Conference Room, 479 Island Highway, Victoria, BC 

For members of the public who wish to listen to the meeting via telephone please call 
1-833-353-8610 and enter the Participant Code 1911461 followed by #.  You will not be
heard in the meeting room but will be able to listen to the proceedings.

L. Cutler M. Lechowicz D. Pepino A. Wickheim, Electoral Area
Director

AGENDA 
1. ELECTION OF CHAIR

Pursuant to Bylaw No. 3511
Election conducted by Senior Manager

2. ELECTION OF VICE CHAIR
[...]
The SWTO includes a criteria where, if met, the water source may be a viable candidate for Filtration Exemption.  

However, per our letter dated October 4, 2022 (Appendix A), in our opinion the existing WMWSC system does not 

meet the criteria for Filtration Exemption, and treatment in the form of filtration and disinfection is recommended to 

meet the drinking treatment objectives for microbiological parameters.  Island Health’s response, dated November 7, 

2022, is included in Appendix A. 

 

3.4 Summary 

Based on the water quality data reviewed, it is recommended that treatment for the WMWSC drinking water system 

includes the following components: 

• Filtration and disinfection to achieve 4-log reduction of viruses and 3-log removal of Cryptosporidium and 

Giardia. 

• Treatment for the removal of iron and manganese. 

• Treatment for the removal of true colour. 

• Chemical addition for pH adjustment and stabilization 

• Treatment for organics removal or use of a disinfection system that minimizes the formation of THM and 

HAA. 

 

37 37

37 37

CORRESPONDENCE



Capital Regional District 
  
 

 4-1 \\
ae

.c
a
\d

at
a
\w

o
rk

in
g

\v
ic

\2
0

2
1

-2
3

8
6

-0
0

\_
d

o
c_

p
ro

d
\R

e
p

o
rt

\F
in

a
l\

rp
t_

cr
d

_w
ild

e
rn

e
ss

_m
o

u
n

ta
in

_2
0

2
2

1
2

1
5

_k
k.

d
o

cx
 

4 FLOATING INTAKE CONSIDERATIONS 

The current intake is located at a depth of approximately 3 m below the water surface, adjacent to the bank on the 

east side of the Wilfred Reservoir. Its current location may make the intake prone to introducing silt, particulates, and 

algae to the system. During a conversation with the WMWSC Commission members and the CRD, a request to 

Associated was made to consider the impacts of implementing a floating intake to determine whether relocating the 

intake would lead to improved water quality, reducing the number of parameters that would require treatment to 

meet current drinking water standards. 

 

4.1 Bathymetric Survey of the Wilfred Reservoir 

For the purpose of selecting the optimal location for the proposed water intake, it is recommended that a bathymetric 

survey be used to determine preferred locations to potentially place a floating intake.  A bathymetric survey was 

previously conducted in 1999, but it could not be confirmed whether the 1999 profiles accurately represent current 

conditions in the reservoir.  Conservatively the costs to conduct an updated survey are included in the WMWSC-

proposed Water Treatment System Costs (Appendix D). 

 

4.2 Sampling 

Following the results of the bathymetric survey, two potential locations for the floating intake would be identified.  A 

water quality sampling program would be the next recommended step, monitoring water from three locations for the 

duration of the study: 

• Current water intake location as the baseline sampling location and used for comparison 

• First potential location for proposed water intake 

• Second potential location for proposed water intake 

 

The proposed water quality study would occur over a minimum period of one year, to capture seasonal changes to 

water quality, with possible additional sampling required following significant rainfall events. Laboratory data obtained 

over the sampling period would be reviewed to compare water quality at the three sampling locations, leading to an 

assessment of the most beneficial location for the proposed water intake, if applicable, as well as the potential impacts 

that the revised intake would have on the water quality parameters requiring treatment to meet drinking water 

standards.  

 

Typical water source monitoring programs of this nature consist of two qualified staff collecting samples at various 

depths using a 2.2 L horizontal Beta Water Sampler. These devices descend parallel to the bottom and are able to be 

opened at the desired depth to collect representative samples. Equipment blanks are run in the field prior to use to 

ensure that there is no cross-contamination and that the device is working properly. 

 

Sampling locations are recorded using GPS coordinates to ensure that future samples are relevant and able to be 

compared throughout the monitoring program. Additionally, a marker buoy could be set in place at each sampling 

location for future reference. Samples are sent to a private laboratory for analysis, while field parameters such as 

turbidity, oxidation-reduction potential, conductivity, dissolved oxygen, pH, and temperature are also documented. 

 

38 38

38 38

CORRESPONDENCE



Capital Regional District 

 

 

4-2 

4.3 Floating Intake Design 

For an intake located away from the reservoir shoreline and at a shallow depth below the water surface, a floating 

intake could be a viable system if the water body does not experience extreme waves or severe storm events that 

could impact the structural integrity of the intake. Typical floating intakes consist of a pump, floats, an intake screen, 

anchors, and restraints. Flexible piping such as HDPE is typically used to connect the floating intake to rigid piping 

onshore.  

 

The most-cost effective version of a floating intake suitable for WMWSC’s size has the raw water pump located on 

land, however, due to the difference in elevation between where the potential new intake may be and the water 

treatment system, as well as possible fluctuating water levels; it is possible that a pump on land will not be able to 

provide enough suction to draw water from the intake, or will experience priming issues that lead to cavitation damage 

along the intake line and pump. Therefore, the opinion of probable costs presented below are based on a conceptual 

design that uses a submersible pump, connected to the floating structure and submerged in the reservoir for pumping 

water out of Wilfred Reservoir.  

 

4.4 Opinion of Probable Costs 

The opinion of probable costs for a floating intake is detailed in Appendix D and summarized in Table 4-1.  Costs are 

presented as a Class D estimate as a preliminary estimate to approximate magnitude of cost of the proposed project, 

accurate to + 50%. 

Table 4-1 

Floating Intake Opinion of Probable Costs  

Task Cost 

Site Study 

Bathymetric Survey $7,000 

Water Quality Monitoring Program $58,000 

Floating Intake Study Subtotal $65,000 

Design and Construction 

Design and Construction $170,000 

Administration and Contingency $143,000 

Design and Construction Subtotal $313,000 

Total Costs $378,000 

 

 

39 39

39 39

CORRESPONDENCE



Capital Regional District 
  
 

 5-1 \\
ae

.c
a
\d

at
a
\w

o
rk

in
g

\v
ic

\2
0

2
1

-2
3

8
6

-0
0

\_
d

o
c_

p
ro

d
\R

e
p

o
rt

\F
in

a
l\

rp
t_

cr
d

_w
ild

e
rn

e
ss

_m
o

u
n

ta
in

_2
0

2
2

1
2

1
5

_k
k.

d
o

cx
 

5 PROBABLE COSTS – OPTION 1 - DAF 

5.1 Conceptual Design Overview 

This design concept involves the following steps: 

• Chemical conditioning of microorganisms, organics, algae and colour; iron and manganese oxidation; and pH 

adjustment. 

• DAF clarification for the removal of chemically precipitated and light particulates (organic and inorganic). 

• Media filtration, involving catalytic material (GreensandPlus or equivalent) and anthracite to remove iron and 

manganese, and for microorganism filtration credits. 

• Chlorination with a contact tank for virus inactivation and secondary disinfection (providing a disinfection 

residual throughout the distribution system) . 

 

Chemical dosing using a alkaline substance like soda ash, as well as a coagulant such as polyaluminum chloride (PACL), 

would be dosed at the head of the plant and rapidly mixed.  Particulates would then be given time aggregate and form 

removable floc. 

 

The DAF treatment system consists of air injection manifolds responsible for introducing microbubbles dissolved in 

water through saturators that allow flocculated particles and suspended solids to float to the water surface for 

removal by the mechanical scrapers included in each DAF unit. 

 

It has been assumed that integrated filters consisting of a multi-media of Greensand Plus and anthracite could 

successfully be used to remove manganese and iron and particulates in the same filter, reducing the footprint of the 

treatment system without the need for additional filters downstream of the DAF units.   

 

Chlorine in the form of sodium hypochlorite would also be dosed in the water, either upstream or downstream of the 

filters.  Water leaving the filters would then bass through a 40,000 L tank to ensure the minimum amount of chlorine 

contact time has been achieved to ensure at least 4-log inactivation of viruses.  

 

It is assumed that the ammonia system would be abandoned, as the organic precursors for disinfection by-products 

would be substantially removed by the DAF system, allowing free chlorine contact without high levels of THM and 

HAA forming.  However, if a chloramine residual is preferred over a free chlorine residual, this can be accommodated 

by keeping the existing ammonia system but moving the point of ammonia dosing downstream of the chlorine contact 

tank. 

 

5.2 Residual Management 

Based on 2% solids generated from plant operations, it is estimated that approximately 500 litres of DAF sludge would 

be generated per day. Similarly, it is expected that approximately 10,790 litres of backwash would be generated per 

backwash cycle. Based on the operation conditions, it is expected that the system will likely go through a backwash 

cycle once every two (2) days. 

 

With the current design, both DAF sludge and backwash water are directed to the waste collection tank. Options to 

reduce the amount of waste requiring disposal offsite include the following: 

• Send filter-to-waste water back to the head of the plant. 

40 40

40 40

CORRESPONDENCE



Capital Regional District 

 

 

5-2 

• Send backwash to a settling tank.  After several hours of holding time, pump the supernatant to the head of 

the plant and pump the settled sludge to the sludge holding tank to be disposed offsite. 

 

For the purposes of developing a conservative budgetary estimate of the treatment upgrades, it is assumed that DAF 

system would include a recycling system that sends filter-to-waste water and backwash wastewater decant to the 

head of the plant. 

 

5.3 Confirmation Testing of DAF System  

The characteristics of every body of water is unique, and in turn a water body’s response to treatment is similarly 

unique.  The performance of the treatment system cannot be reliably guaranteed without some level of simulated 

treated of the water body, in the form of bench-scale “fingerprinting” testing and/or reduced-scale pilot testing. These 

simulations are used to identify effective chemical types and doses, and effective operating setpoints, as well as the 

discover unexpected treatment responses. For these reasons, it would be desired that a simulation of the combined 

DAF and GreenSandPlus treatment systems be conducted. 

 

It may not be economically feasible for small water treatment systems to conduct pilot testing. In that case conducting 

DAF and iron/manganese sorption by Greensand media simulations at bench-scale only may be an acceptable 

alternative, though it would necessitate a more conservative design than if pilot test data was available.  For budgetary 

purposes, however, the opinion of probable costs prepared for this option assume that the DAF and multi-media filter 

will be tested at pilot scale.  

 

5.4 Opinion on Probable Costs 

The design assumptions for the implementation of the DAF system are as follows: 

• Include 275 m of 100 mm diameter raw water main connecting the intake to the DAF system, as per the 

assumptions used in the Colquitz 2018 report. 

• Design flows of 1.7 L/s (ADD) and 4.1 L/s (MDD). 

• N+1 redundancy to maintain one operational and one standby units throughout the treatment system. 

• Inclusion of chemical systems such as soda ash, coagulant and oxidant consisting of chemical tanks with 

containment, and duty/standby chemical pumps mounted on a chemical skid. 

• System is to be delivered in a prefabricated enclosure. 

• DAF system includes 6,500 L sludge holding tanks, 13,000 L backwash waste tank with decant and pump 

recycling system, and 11,000 backwash supply tank with backwash pumps. 

• Additional waste storage tanks may be installed outside of the fabricated enclosure, however, these have not 

been priced in the provided estimate. 

• Cost estimate includes the decommissioning of the cartridge filters, UV units, and ammonia injection system in 

the existing WTP. 

• Existing chlorination system kept to maintain free chlorine residual at desired concentration. 

• Chlorine contact tank consists of a 40,000 L tank with no baffles. 

• Annual (O&M) labour, materials and power costs are based on CRD’s 2022-2026 operating budgets for the 

Beddis Water System (a 3.8 L/s DAF system operated by the CRD) and the 2022-2026 operating budgets for 

Fulford (1 4.5 L/s DAF system operated by the CRD). 

• O&M costs also include the replacement of the following equipment: 

41 41

41 41

CORRESPONDENCE



 5 - Probable Costs – Option 1 - DAF 

 

 

 5-3 

• Chemical metering pumps replaced every 10 years 

• Backwash, recycling pumps and compressors replaced every 15 years 

• Filter media replaced every 15 years 

• Lifecycle costs based on 25 years of operation, accounting for 4% interest rates and an 18% approximate 

cumulative inflation change since 2018. 

 

The updated Class “D” opinion of probable costs for the DAF treatment option are summarized in Table 5-1.  Refer to 

Appendix B for a breakdown of the DAF Treatment System Opinion of Probable Costs and the 25-year Lifecycle Costs 

Calculation, respectively. 

 

Table 5-1 
Opinion of Probable Costs – Option 1 

Capital Cost $5,270,000 

Annual Cost $168,000 /year 

25-Year Lifecycle Cost $8,080,000 

42 42

42 42

CORRESPONDENCE



Capital Regional District 
  
 

 6-1 \\
ae

.c
a
\d

at
a
\w

o
rk

in
g

\v
ic

\2
0

2
1

-2
3

8
6

-0
0

\_
d

o
c_

p
ro

d
\R

e
p

o
rt

\F
in

a
l\

rp
t_

cr
d

_w
ild

e
rn

e
ss

_m
o

u
n

ta
in

_2
0

2
2

1
2

1
5

_k
k.

d
o

cx
 

6 PROBABLE COSTS – OPTION 2 – ROUGHING FILTER 

This option follows the design proposed in CRD’s August 11, 2021 letter, consisting of the following treatment steps: 

• Chemical addition. 

• Roughing filter. 

• Cartridge filters in series sized 5-micron and recommended to be installed prior to the originally proposed 

0.35-micron filters.   

• UV disinfection at doses that achieve 4-log virus inactivation. 

• Chlorination and ammonia addition for chloramination. 

 

6.1 Conceptual Design Overview 

6.1.1 Roughing Filters 

Roughing filters are multi-media filters that enable tapered removal of particulates from coarse to fine within a single 

vessel. Progressively decreasing filter media size allows for the removal of suspended solids while reducing clogging 

and maximizing the removal efficiency at each of the filtration stages. The supplier contacted proposed a 3-unit 

roughing filter to accommodate the flows even when one filtration unit is offline for cleaning. 

 

It is intended that the roughing filters will reduce organic concentrations, and remove algae, iron and manganese from 

the incoming water and protect the treatment processes downstream.  Chemical conditioning upstream of the 

roughing will be required to achieve these objectives, and at this stage, it is assumed that a combination of a 

coagulant, an oxidant, and soda ash will be sufficient.  Validation of this assumption is key to the viability of this 

treatment option, as discussed further in Section 6.3.  

 

6.1.2 Cartridge Filters  

The system would be comprised of two (2) 5-micron and two (2) 0.35-micron filters with their corresponding filter 

housings. The size of these filters were set to match the upstream requirements as mandated by the UV reactor 

manufacturer.  The cartridge filters, like the rest of the system, are designed based on n+1 redundancy, allowing one 

component of each treatment stage to be operational if another one is to undergo repairs or maintenance. The 

purpose of the filters is to further remove suspended solids and microorganisms, protecting the UV reactors 

downstream and improving the ability of the reactors to disinfect the water. 

 

6.1.3 Ultraviolet Treatment 

Two (2) TrojanUV SwiftSC D12 units provides broad-spectrum protection against a wide range of pathogens, including 

viruses and protozoa. The Units are sized to provide a dose of 186 mJ/cm2 to achieve at least 4-log inactivation of 

viruses.  

 

The reactors are validated to  UVT value of 77% and up.  However, historical data shows that raw water from Wilfred 

Reservoir can have UVT values as low as 72%.  For this system to meet its regulatory requirements for disinfection, 

the roughing filters and cartridge filters will need to be able to remove organic matter enough that a minimum UVT of 

77% can be guaranteed before reaching the UV reactors.  For this exercise, it is assumed that this objective can be 

achieved. 

 

 

43 43

43 43

CORRESPONDENCE



Capital Regional District 

 

 

6-2 

6.1.4 Chlorination 

As per the design as outlined in CRD’s August 2021 letter, a chlorination step has been included to provide 4-log 

reduction of viruses.  If the UV system performs as intended, chlorination for primary disinfection may be redundant 

and could be removed, though chlorination or chloramination for secondary disinfection would still be required.  It is 

assumed that the existing chlorination system would kept in the new WTP arrangement. 

 

To calculate contact time, it is assumed that a free chlorine residual of 0.5 mg/L will be maintained leaving the WTP.  

The minimum contact time to achieve at least 4-log virus inactivation (minimum water temperature 5 ºC, pH between 

6 and 9) would therefore be in the order of 16 minutes.  It is assumed that 40,000 L of storage, with no baffles, would 

be installed to ensure that at least 16 minutes of chlorine contact time is achieved before water reaches the nearest 

consumer.  

  

6.2 Residual Management 

The roughing filters require regular air scouring and backwash to remove particulate that accumulates on the media 

and in the filtration units over time.  Each roughing filter unit requires a 40 L/min backwash flow for approximately 25 

minutes including rinse time. Typically, the frequency of the backwash depends on the volume of solids to be removed 

over time, however, this cycle often only occurs once a day. Based on this information, it is expected that a three-unit 

roughing filter system would generate approximately 2860 L of waste daily. A combination of settling and recirculation 

of the supernatant could be used to reduce the amount of waste produced by this process, however, a packaged 

recycling system could not be sourced as part of this report. For the purposes of budgetary estimates, it is assumed 

that all roughing filter waste will be pumped out of a holding tank and disposed of offsite. 

 

It is anticipated that cartridge filters in this system will plug regularly, requiring regular changeouts of the cartridges in 

the filter housings. Waste cartridge filters are to be disposed of at a landfill. 

 

6.3 Confirmation Testing of Treatment Processes 

The feasibility and satisfactory performance of this treatment system would largely depend on the effective removal 

of iron, manganese, organics, and algae by the roughing and cartridge filters, and the conditioning chemicals dosed 

upstream. Case studies that reported successful application of roughing and cartridge filters to remove the 

aforementioned list of parameters from drinking were not readily available to review.  It is therefore difficult to predict 